HA36 4 m Lo i )
The Parts List of Model
HA36 Engine

i G Z 7 TIRE] K ¥ S G % F Vs B % [HE
NO. Part No. Part Name Qty.| NO. Part No. Part Name Qty.| NO. Part No. Part Name Qty.| NO. Part No. Part Name ty.
1 |1E36FE. 9-3 e 1 |26 |cB/T97.1 Zms 1| 51| 1E36F. 10-2 gEasE 2 |76 | 1Baor-s. 31 | B 1
2 |1E36FE. 9-4 o 1|27 | eB/T6170 e 1| 52 | 1E36F. 10-1 B 1| 77 | 6B/T845 o Sl |2
4 | 1E36FE. 9-5 i 1|29 |1E34F. 5. 10 Bram 1|54 | 1B36F. 10-3 B ine 2 | 79 | mA36. 8-2 BRPE 1
5 | 1E36FE. 9-7 stk 1|30 [ 6B70. 1489346897 pron O MS20 1 g | s | 1pagr-g-3 e 1| 80 | 6B846 g SIS |
6 |HA36. 6-1 EABER (sory| 1|31 ] 1B368-3 Lan 2 | 56 | 1B36F-26-1 o der 2 | 81 [ma3e-1 haad 1
7 | 6B70. 14689 346By7| R TSI MI6 Ty Ty ypsgrp.ep1 | £, 1| 57| 68/170.1 Ry Wor 18 4 |82 [naze. 1 nyE 1
g |cos20-hL 51 | ZABFE 1|33 aeser-ac a1 | BER 2 | 58 |1E36F-E-3 Eaas 1|83 | 6B70. 1+6BO3+GBOT oS 12|
9 |36, 6-2 Sak 1|34 1paops-1n [ATEE 2 |59 |mase-3 A R e 1
10| 136re 96 [BX 1 | 35 | Pao-18 52kl 2 | 60 [ 6B70. 1+Bo3ecBoT e RO MSX20 |y Tgs [GRr0. 14gBo7 | ST AR WX OTE]
11 | 1E36FE. 9-2 S 2 | 36 | GB/Tsas b STEPOS | g | 61 | 1836F-E-11 feim 4 1| 86 | HA36-2 ST e 1
1 |36, 6 BAE NEIITEE . 1| 62 [1834F-28. 1a—gop| EHE 1 | 87 | 6B/1845 ARG STRIXB ]
13 | 1B40F-3D-3 pRs 1| 38| HA36.3.1 & 1|63 |HA36.4.1-3 BT e 1|88 |EB-415.4.2-4 | EVEME 0. 06
14 | 1E36FE. 7 nARaRS 1| 39 |36, 3-2 wx 1| 64 [1A36. 4. 1-1 ERBAE | 1|89 |mBa1s a0 [BEE 1
15 | 1B36F. 2 g 2 | 40 e 3.2 e comp. | 1| 65 [6B/m6170 S Mo 1 [o0 [coano 1502 [ETERF 0. 125
16 |1B36F-E. 82 | G @i 1| 41 [on/Te04. 1 o ine 15 1| 66 |HA36. 4.1-2 e 191 | pa0 1223 [ MhidEE 1
17 |1B36F-2.6-3 | BRIt 1| 42 | 6870, 1+6Bo3+GBOT| g TS MIX 16y 67 ToB /T840 CRAT STE2Y13 1 | 92 | 1Rd0r-5a-2 BBE o 1
18 | 6B/T276 gk oaope o | 2 43 |oosospas.ia | TIAP 1| 68 |6B/T70.1 Farme NS5 |y o3 [mase. 7.1 A a 1
19 [1B36P-p. 4.1 | BAEIEA 1|44 | cosospns.1-3 | MR 1] 69 | HA36. 4-3 B erer] 1|94 | 1E32FL.6.2 mheEe 1
20 | 6B/T1099 A R e e e e e T e 1|70 [HA36. 42 B et 1 {o41| 1B32pL 6. 04 | PPPERE 1
21 | GB/T119 ame 4 | 46 | oB/184s iy STE2X16 Lo 1 g6, 4-1 EREAE el 1|02 1B32FL 623 | 1
22 [HA36. 5-1 W haA 1 [ 47 [ 6870, 1ecmozeenog h B @ T8 T Ty Tuaggr 1.1 KA 1o 1B32FL 6.0 [TRRE 1
23| 6B/170.1 T3 4 | 48 | 6B70. 1+6B93eGBYT| ehiT M3 x2S 2 | 73 [ Lsmc S g 1 [o4-a BB-a15. 4.1 101 | VR 1
24 | 1836028, 2. 1.1 | Sikiie oron coup] 1| 49 | 6870, 1+omosecmor| BT 161y Ty [ypgopsn g | SEETH 1 {oes] cea20. 1312 | FHE 1
25 | 6B/T859 oEs 1|50 | 1B36r-2.4.1 | h RS 1| 75 | HA36. 2. 1-1 et 1 lo4e| 1B32FL. 6,21 | WAE 1




BRUSHCUTTER MACHINE SPARE PARTS LIST BC36

1

3 2—
4
—35
—6
11/g —7
=0—38
S7— 9

1/3

NO PART NO. PART NAME QTY.

A | CG415. 3 Gear Case Ass’y

1 | GB/T893. 2 Stop Ring 26 1

2 | GB/T894. 1 Stop Ring 10 1

3 | GB/T276 Bearing 6000-2RS/P6| 1

4 | GB/T276 Bearing 6000/P6 2

5 | CG415D. 6-4 Pinion 1

6 | GB/T70. 1+GB/T93| Screw M5X20 1

7 | GB/T70. 146B/193+(B/197 | Screw Mb X112 1

8 | GB/T9074. 4 Screw M5 X 12 3

9 | GB/T9074. 11 Bolt M5X12 1

10| BG305. 12. 4-4 Gear Case 1

11| BG330H. 7. 3-1 Safety Guard 1

12| BG-328.9.5-2 Gear 1

13| CG305F. 1-1 Gear Shaft 1

14| GB/T276 Bearing 6002-2RS/P6 | 1

15| GB/T893. 2 Stop Ring 32 1

16| BG305. 12. 4-5 Holder A 1

17| CG305F. 1-3 Holder B 1

18| GB/T862. 1 Washer 10 1

19| CG305F. 1-4 Left Nut 1

20| GB/T91 Pin 2X16 1
NO PART NO. PART NAME QTY.
B
1 [BC36-8 Rubber Ringer 1
2 |BC36-6 HANDGRIP 1
3 |BC36. 2A Lock Bolt 1
4 |BC36—HA CAP, UPPER 1
5 |BC36—-3A BRACKET 1
6 |BC36—4 Spring 1
7 |BC36-2A Eddy Seat 1
8 [BC36-10 Damping Cushion 1
9 [BC36-1 CAP, Lower 1
10 |[BC36. 4-2+GB93 Screw M5%20 2
11|BC36-SB-1 Screw M5%10 1




BRUSHCUTTER MACHINE SPARE PARTS LIST BC36

C\ 2/3
1 2
4 4
1 3 /
e
NO.|  PART NO. PART NAME QTY.
C |BC36. 1 Pipe Comp. 1
1 |BG-328.9.4-5 Rubber Cover 6
2 |BG—328.9. 4-4 Oil-bearing 6
3 [CG40. 3-2 Drive Shaft 1
4 |BC36. 1-1 Pipe 1
NO.|  PART NO. PART NAME QTY.
D | BC36. 3 Lever Ass’y
1| BC36.3.3 Box, Left 1
2 | BC36.3.1 Stop Button Comp. 1
3| BC36. 3.2 Cable Comp. 1
4 | GB/T818 BOLT M5%30 1
5 | GB/T848 WASHER 5 1
6 | GB/T845 BOLT ST3.5%13 4
7 | BC36.3-1 Box, Right 1
8 | BC36.3-6 Handgrip 1
9 | BC36.3-5 Spring 1
10| BC36.3-3 HANDGRIP 1
NO.|  PART NO. PART NAME QTY.
E | BC36. 5 Nylon Cutter Head
1 |BC36.5-2 CAP Rope Room 1
2 |BC36. 5-1 Bounce Object 1
3 |BC36. 5-3 Rope Cap 1
4 |BC36. 5-4 Rope Seat 1
5 Cord ¢ 2. 0X 3100 1
6 |BC36. 5-6 Spring 1
7 |BC36.5.1 Rope Room 1




BRUSHCUTTER MACHINE SPARE PARTS LIST BC36

3/3
NO.|  PART NO. PART NAME QTY.
F
1 | BC46-5 Blade Cover 1
2 | GB/T70.1 BOLT M5%10 2
3 | BC36. 4 Guard Ass’y 1
4 | BC36.4-2 Screw M5%12 2
5 [BC36. 4-1 SAFETY GUARD BRACKET | 1
6 | BC36. 4.1 Safety Guard 1
7 | GB/T845 Screw ST4.2X 16 1
8 | BC46. 2. 2 Guard Ass’y 1
9 |CG420.7.1.1-1 | Guard 1
10 | GB/T845 Screw ST4.2X 16 2
11| BC46. 2. 2-1 Blade 1
NO.|  PART NO. PART NAME QTY.
G | CG260. 3 Holder Ass’y
1| CG260. 3.1 Harness Clamp 1
2 | €G260. 3-1 Clamp 1
3 | GB/T70. 1 Screw M5X 20 1
4 | GB/T889. 1 Nut Mb 1
NO.|  PART NO. PART NAME QTY.
H | CG420-2 Blade 1
I | CG260A-CE. 1 Harness Ass’y 1
J | BC46-7 Bubble Jacket A 1
K | BC46-6 Bubble Jacket 1




	1.pdf
	2.pdf
	3.pdf
	4.pdf

